
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 

Ref: CED/TFL/11/3756                                                            Dated: 11-11-
2021 

Dated of Test: 16-11-2021 
 
 
To 
Deputy General Manager (Projects) 
Lahore Smart City 
Development of Lahore Smart City 
          
Subject: TESTING OF R.C.C. PIPE [ASTM-C76 – 08a]   
 
 Reference to your letter No. L-LSC-MISC-21/74, dated 11.11.2021 on the 

subject cited above. One R.C.C. Pipe as received by us has been tested. The results are 

tabulated as under.   
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Sr. 
No
. 

(inch) (foot) (foot) (foot) (foot) (inch) (kg) (kg) 
Pound/Linear 

foot/foot 
Pound/Linear 

foot/foot 

1 9 7.75 7.26 1.01 0.74 1.66 12000 17800 4938 7325 

  

 

 

 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/11/37362                                                 Dated: 12-11-2021 

Date of Test: 16-11-2021 
 
To, 
M/S Rasheed & Brothers 
Lahore 
(Bestway Cement Paikhil Mianwali) 

 
Subject: - CALIBRATION OF PRESSURE GAUGE (MARK: TFL/11/37362) (Page # 1/2)  
    
Reference to your Letter No. 09NOV QCB-MW-02, Dated: 09/11/2021 on the subject 
cited above. One Pressure Gauge as received by us has been calibrated. The results are 
tabulated as under: 
        
  Total Range          :                    Zero  -                15000 (Psi) 
            Calibrated Range :                   Zero  -                   6000 (Psi) 
 

Hydraulic Jack Reading (Psi) 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 6000 

Calibrated Load (kg) 5000 13100 20400 27500 34700 42100 48800 56300 63100 71000 79000 86300 

Calibrated Pressure (Psi) 359 941 1465 1975 2493 3024 3505 4044 4533 5100 5675 6199 

The Ram Area of Jack = 198 cm2  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/11/37362                                                 Dated: 12-11-2021 

Date of Test: 16-11-2021 
 
To, 
M/S Rasheed & Brothers 
Lahore 
(Bestway Cement Paikhil Mianwali) 
 

 Subject: - CALIBRATION OF DIAL GAUGES (MARK: TFL/11/37362) (Page # 2/2) 
 
  Reference to your Letter No. 09NOV QCB-MW-02, Dated: 09/11/2021 on the 
subject cited above. Three Dial Gauges as received by us have been calibrated on 
standard calibration device. The results are tabulated as under.         
                  
                   Total Range          :                    Zero  -          50 (mm) 
          Calibrated Range :                    Zero  -          15 (mm) 
 

Dial Gauge Readings 
Standard  
Reading Dial Gauge No. I 

(3910261) 
Dial Gauge No. 

II (3900419) 
Dial Gauge No. 
III (3910316) 

Dial Gauge No. 
IV (3900485) 

100 99 98 99 99 

200 199 198 199 198 

300 299 298 298 297 

400 399 398 399 397 

500 500 498 499 498 

600 600 598 599 595 

700 700 698 699 697 

800 799 798 799 795 

900 899 898 899 894 

1000 998 998 998 993 

1100 1099 1099 1099 1095 

1200 1199 1199 1199 1194 

1300 1298 1299 1298 1295 

1400 1399 1399 1399 1395 

1500 1499 1499 1498 1496 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer-2 
ACES (Pvt) Ltd 
Sector-H DHA Multan 
Civil Infrastructure Development Works DHA Multan  
 
Reference # CED/TFL 37364 (Dr. M Rizwan Riaz)    Dated: 15-11-2021 
Reference of the request letter # ACES-DHAM-NLC-037       Dated: 13-11-2021 
 
Tension Test Report (Page -1/1) 
Date of Test  16-11-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.405 10 9.89 0.12 0.119 4000 5500 73487 74090 101044 101900 1.00 12.5 

2 0.400 10 9.83 0.12 0.118 3300 4900 60627 61790 90021 91800 1.30 16.3 

- - - - - - - - - - - - - - S
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- - - - - - - - - - - - - - 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
10mm Dia Bar Bend Test Through 180º is Satisfactory 
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Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
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Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Ghani Value Glass Limited 
Sheikhupura 
 
Reference # CED/TFL 37365 (Dr. M Rizwan Riaz)    Dated: 15-11-2021 
Reference of the request letter # Nil          Dated: 02-11-2021 
 
Tension Test Report (Page -1/1) 
Date of Test  16-11-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.381 10 9.59 0.12 0.112 3300 4900 60627 64950 90021 96500 1.30 16.3 

 

- - - - - - - - - - - - - - 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - - 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
10mm Dia Bar Bend Test Through 180º is Satisfactory 
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University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Haris & Company 
Lahore 
(Edotco ShakarPur USF Project) 
 
Reference # CED/TFL 37367 (Dr. M Rizwan Riaz)    Dated: 15-11-2021 
Reference of the request letter # 0015         Dated: 15-11-2021 
 
Tension Test Report (Page -1/1) 
Date of Test  16-11-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.372 10 9.47 0.12 0.109 3300 4700 60627 66570 86347 94900 1.40 17.5 

 

- - - - - - - - - - - - - - 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - - 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
10mm Dia Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Chief Engineer 
Zaitoon 
New Lahore City, 
Lahore 
  
Reference # CED/TFL 37371 (Dr. M Rizwan Riaz)    Dated: 16-11-2021 
Reference of the request letter # NLC/CE/Const/010    Dated: 15-11-2021 
 
Tension Test Report (Page -1/1) 
Date of Test  16-11-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.371 3 0.372 0.11 0.109 3200 4800 64200 64740 96200 97200 1.30 16.3 

2 0.371 3 0.373 0.11 0.109 3200 4800 64200 64720 96200 97100 1.20 15.0 
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Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
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University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

  
  


